
 

 

 

 

 

 

 

 

 

MANUAL ON 
 
RECOVERY OF WATER FROM 
TREATED EFFLUENT FROM TEXTILE 
FACTORIES IN BANGLADESH 
 
 
 

 

 

 

 

 

 

Prepared for 

 

 

 

 
 

PROMOTING SUSTAINABILITY IN THE TEXTILE AND GARMENT INDUSTRY IN ASIA 

(FABRIC) 

DEUTSCHE GESELLSCHAFT FÜR INTERNATIONALE ZUSAMMENARBEIT (GIZ) GIZ 

OFFICE DHAKA, PO BOX 6091, GULSHAN 1 

 

 

 

 



 

Page 2 

 

Manual on effluent recycling in Textile Industries 

 

FOREWORD 

 

This document is meant for providing an overview of options for recovery of clean water from 

treated effluent from textile industries of Bangladesh. Bangladesh witnessed  rapid industrial 

growth in the past decades and consumption of water, an important raw material, increased 
[...]
The Membrane Brine Concentrator (MBC) system and pre-concentrating reverse osmosis 

(RO) supplied by Oasys Water, USA.  The system has elaborated softening FGD effluent. 

Three trains of MBC raise dissolved solids from 60,000 mg/l to 220,000 mg/l. A crystalliser 

and pusher centrifuge separate the salt from 22% brine. The draw solution used is 

ammonium bicarbonate and regenerated using the spent heat from the factory. 

9.2.3 India 

The ZLD projects in India are generally concentrated in certain states like Tamil Nadu, 

Gujarat, Orissa, Maharashtra, and Andhra Pradesh. India’s ZLD drive is steered by the acute 

water scarcity and complaints of pollution about cluster of Industries. Tamilnadu, the 

southern State of India was the forerunner in implementation of ZLD. 

 

Apart from non-saline effluent plants main polluting industry joined bandwagon of ZLD in 

India were textile and tannery industry by end of 90’s.  

 

By end of twentieth century, all tanneries& textile factories in Tamil Nadu had the distinction 

of being connected to a full-fledged ETP, either individual or common. This was the 

aftermath of closure of over 400 tanneries in the State by the Hon. Supreme Court of India 

in 1994. This was quickly followed by brisk implementation of ETPs by other industries.  

The industries in Tamil Nadu adopted ZLD during the period 2000-2010. 

 



 

Page 80 

 

Manual on effluent recycling in Textile Industries 

Stringent implementation of water discharge laws and social responsibility of corporate world 

reasons behind the ZLD drive.  The closure of 700 textile factories in Tirupur by Madras High 

Court in 2011 triggered a massive adoption of ZLD in the country.  

 

As on date industries such as textiles, distilleries and breweries, and power and 

petrochemicals, electroplating and  pharmaceutical plants in India are required to achieve 

ZLD.  Under the Clean Ganga project, NGT and CPCB have mandated ZLD for high-

polluting industries (red category) 

 

As on date all textile plants generating more than 25 m3 of wastewater effluent per day to 

install ZLD facilities.  Tamil  Nadu & Gujarat has a greater number of ZLD projects. In Tirupur 

alone, 12 CETPs catering to almost 500 dyeing units and about 50 individual ETPs had 

implemented ZLD during 2008-2015.  

9.3 Pros & cons of ZLD concept 

Advantages of ZLD concept and the common disadvantages are listed below. Since ZLD is 

not the focus of this report, a detailed discussion on the same is not attempted. 

9.3.1 Advantages of ZLD 

• It will provide full legal security for the industry.  

• It is the ultimate proof of environmental compliance. 

• There will be water security for the industry.  

• The industry will have better image with buyers/public/ NGOs/EPA.  

• ZLD will ensure protection of environment, particularly the Rivers in Dhaka. 

• Water recovery ensure zero loss of production.  

• ZLD ensure consistency in product quality too. 

9.3.2 Disadvantages of ZLD 

• Ensuring ‘zero’ is very difficult. 

• It is the costliest treatment in installation (about 3 times of conventional ETP). 

• Prohibitively costly in operation, MEE is the costliest, could affect the 

competitiveness of the industry. 

• Disposal of evaporated mixed salt is always a challenge. 

• Lack of adequate technical support. 

• Need for trained staff for operation. 

• Consumes lot of space, which is an issue for industry in Bangladesh. 

  



 

Page 81 

 

Manual on effluent recycling in Textile Industries 

10 MANAGEMENT OF RESIDUALS FROM EFFLUENT 

RECOVERY PLANT 

10.1 Characteristics of salt 

The salt evaporated generally less than 15% moisture content. The average generation of 

salt can be taken as 0.8-1.2 kg salt/m3  of effluent from garment washing and 2-3 kg salt/m3 

from combined dye effluent plant. 

 

The salt shall be brownish/grey in colour, resembling mostly powder silt and is not 

crystallized. Salt from a typical ZLD unit treating combined effluent can be a mixture of 

Na2SO4: 65-70% and NaCl: 5-10%. It may also contain 2-3% CaCO3, 1-2% Ca Cl, 0.5-1% 

Nitrates, 2-6% mixed mineral salts and 2-3% organics. Needless to say, for units using 

sodium chloride in dyeing, this salt will be more in the form of mixed salt.  

  

Salt from typical ZLD unit treating garment washing effluent mixture of 75-80% Na2SO4, 5-

6% NaCl, 0.5-4% mixed salts,1-2% organics. Here too salt configuration will vary with 

respect to the process. 

10.2 Disposal of mixed salt 

As such these salts have no re-use value and need proper disposal.  A safe disposal of the 

mixed salt is still an issue.  Options such as secured landfilling is not much suitable due to 

its leaching potential. 

 

Trials to purify this salt and segregate it into sodium chloride and sodium sulphate is 

underway with no commercial success so far. 

 

Segregation of these two salts, i.e., sodium chloride and sodium sulphate, is difficult since 

their crystallisation points are close to each other. However, their solubilities in water at 

different temperature varies. 

 

Technologies including fractional crystallisation and differential speed centrifugation has 

been tried and trials are still in progress.  

 

For salt with higher sodium chloride, it may be possible to purify it using brine washing 

technology leaving other salts & impurities in wash reject and it may be possible to recover 

Glauber salt from this wash liquor through chilling. 

 

As of now, a fool-proof solution for utilisation of the salt is yet to be developed, though there 

are many research and trials in progress. It is hoped that by the time the textile ETPs in 

Bangladesh adopt effluent recovery systems and migrate into zero liquid discharge status, 

a viable re-use option of salt would be developed.  



 

Page 82 

 

Manual on effluent recycling in Textile Industries 

10.3 Re-usability of recovered water 

10.3.1 RO permeate 

The permeate from RO unit forms bulk of the recovered water. This water is generally very 

good, quality varies with respect to TDS of inlet of RO membrane unit.   

 

The first two stages of RO (providing about 65-70% of the recovered water) would treat low 

TDS water.  Normally, the recovered water from this stage will have less than 150 mg/l TDS 

and less than 5 mg/l hardness.   

 

The next stage(s) of RO, if implemented, would produce about 20-25% of the total permeate. 

This permeate will be of relatively higher TDS (say, 250-350 mg/l).  

 

Units with ZLD will aim for maximum recovery and minimum quantity of saline reject. Hence 

usually such units may include high pressure RO to increase the recovery and to reduce the 

reject quantity for evaporation to less than 5-8%. This unit will produce permeate which will 

form the final 5% of recovery in the membrane section.  But this water will have higher TDS, 

often 800-1000 mg/l TDS.    

 

Hence in regard to the permeate we can use the first set, about 70% of water, in any 

processes in the factory. 

 

The rest may either to be used in areas which can use lower quality water or this water 

should be given further treatment (say, a polishing RO) to make it fit for universal application.  

10.3.2 Evaporator condensate 

In unit with ZLD, the second set of recovered water comes from the condensate from the 

thermal evaporation system. 

 

The condensate from evaporator would normally be very good for the first three stages of 

multiple effect evaporator with TDS less than 50 mg/l.  It is possible that condensate may 

contain free ammonia if the nitrogen in effluent is high.  This condition may need special 

treatment like ammonia stripping or ammonia recovery through hydrophobic membranes. 

 

This condensate can be mixed with RO permeate for re-use or alternatively this can be 

directly used as boiler feed water.  Use of condensate as feed water to boiler has advantage 

of heat recovery since its temperature will be >60 degree Celsius. 

 

The condensate from final stages of evaporator may contain entrains of feed and may be 

coloured.  Normally, this water could be sent back to ETP.  

  



 

Page 83 

 

Manual on effluent recycling in Textile Industries 

11 COST IMPLICATIONS OF WATER RECOVERY 

OPTIONS   

11.1 Factors influencing cost of effluent recovery plant Installation 

As mentioned elsewhere, installation cost of Effluent Recovery systems are much more than 

basic ETP cost.  On an average it can be 2-4 times of ETP installation cost. Factors which 

influence the capital cost of Effluent Recovery include: 

 

• Capacity of the complete effluent Recovery units including ETP. 

• Scheme of effluent treatment plant. 

• Material of construction in ETP and Effluent recovery units. 

• Type of pre-treatment of RO needed, say softening. 

• Type of membrane used in the desalination. 

• Number of stages of RO and type of membrane used. 

• Recovery from RO and measures to increase recovery (e.g. third stage RO). 

• Absence or presence of pre-concentrators (e.g. MVR, MD and UHP-RO,FO etc.). 

• Presence or absence of salt recovery. 

• No. of effects in evaporator. 

• Type of crystallizer & solids separator (centrifuge Vs ATFD). 

• Level of automation of the entire Effluent recovery system. 

11.1.1 Impact of capacity of Effluent recovery on cost 

Capacity of the ETP and Effluent recovery units play a major role in Capex.  Higher the 

capacity, lower will be the cost per cubic meter. For instance, if the Capex is US $2000 per 

m3 for a 100 m3/d Effluent recovery plant, Capex for a 5 MLD plant could be US $1500 per 

m3. 

 

The capex of the system owes a lot to the ETP scheme. More elaborate treatment (say, 

combined ETP or MBR) cost higher. 

 

Advanced tertiary treatment (ozone, VSA etc.) improve life & performance of membrane. 

However, the ETP Cost increases by 20-30% 

11.1.2 Impact of MoC on cost 

The material of construction is another crucial aspect of cost. Higher the grade of material, 

higher will be Capex, but life & maintenance cost lower. 

 

The construction ETP mechanisms can be is stainless steel 304/316. Many constructs in 

mild steel, cheaper but very low life. If clarifier bridge, aeration tank handrails, support 

structure etc. is costly to construct in SS, concrete (RCC) structure can be used. Cost 

increase may be about 20-25% of ETP cost.  

   



 

Page 84 

 

Manual on effluent recycling in Textile Industries 

RO skid, ducting etc. can be in SS 304.  The piping can be in SS 316.  Permeate pipe need 

to be in SS 904/905. This is because the permeate, with low hardness, could be corrosive 

in nature. 

 

Evaporator Calendria can be either in duplex steel or Titanium. Cost increase from SS 316 

L/316 Ti to duplex/Titanium can be about 30-35% of MEE cost. 

11.1.3 Impact of effluent quality on Effluent recovery cost 

If the hardness of the effluent is high, softening may be needed. This increases the 

desalination cost by about 35%. In case of lime-soda softening, additional sludge (30%) 

needs dewatering. 

 

Similarly, if the organics in treated effluent is high, special systems such as ozonation etc. 

would be needed and this will add cost to the entire system. Often the cost of such pre-

treatment units may be 40-80% compared to the RO system cost. 

 

Type of membrane play a role in the costs. UF or RO costs vary a lot depends on membrane 

material and configuration.  PVDF cost more compared to PES, increasing the cost of ultra-

filter by about 25%. Disc and Tube membrane system is about 90% costlier than spiral 

wound but since some of the pre-treatment systems can be avoided by opting for disc & 

tube configuration, the effective cost increase of the entire RO system would be about 25%. 

 

Level of automation of the entire Effluent recovery system plays a role. More automation 

means more cost, but less labor and manual errors. A fully automated system may cost 

about 10% more compared to semi-auto systems. 

11.1.4 Impact of desalination system configuration on Effluent recovery cost 

The number of stages of RO determines its Capex. If the RO system is in 3 or more stages, 

the cost may also go up. Generally, the increase would be in the range of 30-45% of RO 

cost with every stage addition. 

 

Similarly, if there is any pre-concentrators like MVR or MD is present, the cost may still go 

up.  But in such a case, the MEE sizing & its cost may go down. But overall cost may still be 

high (about 20-25% increase in RO-MEE cost). The main advantage of pre-concentrator is 

the Opex. 

11.1.5 Impact of salt management system on Effluent recovery cost 

If there is a salt recovery through nano from concentrated RO reject, the nano membrane 

system may cost extra, but MEE will be smaller. Over apex of salt handling system will go 

up by 10%. 

 

If there is Glauber salt recovery in MEE, the cost may go by about 30-40%. Opex also may 

go up, but less salt for disposal. 

 



 

Page 85 

 

Manual on effluent recycling in Textile Industries 

No. of effects in evaporator is the principal cost factor in MEE. A seven effect MEE cost 

120% more compared to a 3 effect MEE. Forced circulation in MEE is costlier than falling 

film. For every stage of falling film made into forced circulation, cost increases by 15-20%. 

 

Type of salt separation system plays a role in Capex. Simplest system is crystallizer & solids 

separation through centrifuge. If organics is high, centrifuge may be replaced by Agitated 

Thin Film Dryer (ATFD). Costs 15% more in MEE. If ATFD too does not work due to binders 

& wax, spray dryer may be needed.  Costs 30% more than MEE with centrifuge. 

 

Salt collection system is done generally manually. If conveyor & loading system is installed, 

it may increase cost of MEE by 15%. If salt purification system is installed, it may greatly 

reduce qty of salt for disposal. The capex in salt management would go up by 20-35%.  

11.2 Factors influencing Effluent recovery operation cost 

As mentioned already, effluent recovery options, in particular Effluent recovery, are the 

costliest options of effluent treatment.  In general, the following are the factors influencing 

recovery cost: 

 

• Power consumption in ETP and Effluent recovery. 

• Chemicals needed for ETP & Effluent recovery sections. 

• Consumables such as cartridges, membranes, diffusers etc. 

• Manpower & labor needed for operating ETP, Effluent recovery and salt 

management. 

• Fuel costs (mostly for standby generator and MEE) 

• Monitoring (on-line, offline, statutory) 

• Sludge and salt management. 

• Depreciation/amortisation costs. 

• Miscellaneous including R & D. 

11.2.1 Cost of power in Effluent recovery O & M cost 

ETP is a power intensive unit. For textile ETP, power consumption can be 0.6 -1.6 kWh/m3 

based on ETP type.  Assuming power tariff @BDT7 per kWh, a one MLD ETP may cost 

BDT 4200-11200 per day. 

 

The effluent recovery consumes about 1.8 to 4.5 kWh /m3 based on effluent quality and the 

degree of recovery. This power consumption is owing to high pressure pumps in RO, 

compressors, feed/recirculation pumps in MEE etc. This means a cost of BDT 12600-31500 

per day for 1 MLD Effluent recovery system. When one add cost of emergency power back 

up it may still go up.  

11.2.2 Cost of Chemicals & consumables in Effluent recovery O & M cost 

Primary or combined ETPs use ferrous sulphate, lime, polyelectrolyte, PAC, nutrients for 

aeration tanks. They also need lubricants/paints for the maintenance of the ETP units. The 

all-biological treatment plants use Hcl for neutralization, nutrients and colour removal 

agents,  



 

Page 86 

 

Manual on effluent recycling in Textile Industries 

If lime-soda softening is done, soda ash & lime is required. Depending on the hardness, this 

may add BDT 5-60 per m3 of effluent treated.  

 

RO section uses anti-scalants, anti-oxidants, CIP chemicals. MEE also need cleaning 